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BOLENS 46 INCH SNOWTHROWER




- MODEL 50146

ITEM PART NO. DESCRIPTION QTY
1 182857100  FRAMIC: cn i v ciim s om0 s osis asdmmn dio s s os s s os 656655065 e 85645 1
2 1825004 Worm Gear Assembly (Clockwise) .........ccviieneenn .. 1
3 1825122  Fan Assembly ... 1
4 1825128 BUSHING «cociws vacnscims sovmsmasaamsng s6s@essmfissgspesdsae 2
5 1825007 Fan AdaptorShearPlate ..........c.ccoiiiiiiiiiiineinnnenn. 1
6 1825092 Bolt (1/4" NC x 1", Gr.5,8hear) .......couviiriiiiinnnnnnnn. 1
7 O/L Washer (1/4", LOCK) .« v v vt et 1
8 O/L NuUt (174" NC, HeX) oot 1
9 O/L Bolt (6/16" NC X 2", Gr. 5, HEX) i cvvvniivivrmemasmeninssoons 1

10 o/L Washer (5/16", LOCK) .vviinitie it it iie i e 1
11 O/L Nut (5/16" NC, HeX) vt i eee 1
12 1825125  Auger L.H. oo 1
13 1825127  Auger RiH. oo e 1
14 1735625 Bolt (5/16" NC x 2-1/4",Shear) ......c..coiviiiininneiunnnn.. 2
15 o/L Washer (5/16", LOCK) ..ot 2
16 o/L Nut (5/18" NC, HEX) vt 2
17 1825128  Bearing With Locking Screw. .......... ..., 2
18 1825129 Bearing Flange . cu e essmusmsn sasasmesmssneasmisssesmsnssns 2
19 O/L Bolt (5/16" NC X 3/4", HEX) .« ottt 6
20 O/L Washer (5/16", LOCK) ...t 6
21 Oo/L Nut (5/16" NC, HeX) ..ot 6
22 1825130 Worm Gear SupportBracket. ... ... 1
23 o/L Bolt (5/16" NC x 1-1/4" , HEX) o vt viie i 2
24 o/L Washer (5/16", LOCK) . .ciivrniiiiniiiieiinmsaneaenseeansns 2
25 O/L NUt (5/168" NC, HEX) vttt e 2
26 o/L Bolt (5/16" NC X 3/4" HEX) vt 2
27 O/L Washer (5/16", LOCK) v vvviiie it 2
28 o/L NUt (5/18" NC, HEX) .uvivasnsarmsissinnmons navsans v nsaie 2
29 1825008 Bearing Flange ......coooiniiirii i 2
30 1825009  Bearing With LockingCollar. .......... ..., 1
31 o/L Bolt (5/16" NC x 3/4", Carriage) - .....vevieenauunannnnenn. 3
32 o/L Washer (5/18", LOCK) s vsememnoanmess snsmsng smassestaspsay 3
33 O/L NUE (5/16" NG, HEX) .ivvemisiasnimsme sasmine nmimans ni s5sds 3
34 1825132 Cutting Edge . ..vvviiiii i 1
35 O/L Bolt (5/16" NC x 3/4", Carriage) ......couvueeuiiuuaannanann. 6
36 o/L Nut (5/16" NC, StOVEr) .o oot 6
37 1825133  SKitl ShOBS i vs.vsvimuissvins saomsss s soesoms sassimssrsssms 2
38 Oo/L Bolt (5/16" NC x 1", Carriage) . .....vvieeiiiiniiiiiiianenn 4
39 o/L Washer (3/8" Hole Dia., Flat) .............. e e 4
40 O/L Washer (5/16", LoCK) ..o 4
41 O/L NUE (5718 NC, HEX) wvoveitet e iie e eiaieeneaens 4
42 1825134 ShearBoltBushing .....c.coiiiiuiiiiiiiiininiiiiieeennnn. 4
43 O/L Washer (3/8" Hole Dia., Flat) ....... ..., 2




BOLENS 46 INCH SNOWTHROWER

REDUCTION BOX BOLENS 1400/1402/1600/1700/1800/1900/2000

ITEM PART NO. DESCRIPTION QTY
1 1825155 Reduction BOX ..ottt it 1
2 1825156  Driving Shaft With Sprocket .......... ...t 1
3 1825157  BeAING tvvvvnniiin ettt iinanaassnaaeeseecaanans 2
4 1825154 FlangeBearing ......c.uovniiiviiiiiiiiiinniniie i 4
5 O/L Bolt (5/16” NC x 5/8", Carriage) .......cceivieenenneeneeennn 6
6 o/L Washer (5/16", LOCK) «..vvviiiiiiiiiiiii i 6
7 o/L Nut (5/16" NC, HEX) voviiiiiiiiiiiiiiiiie e 6
8 O/L Bolt (5/16" NC x 3/4", Carriage) ........coveivunnnnnennannen 4
9 o/L Washer (5/16", LOCK) .+ v iiiiiiiianns 4

10 O/L Nut (5716" INC, HEX) :wvsvesivssvinsoumssmeanssswisnossmass 4
11 1825043  SProcket .....cviiii i i e i 1
12 o/L Key (174" X 1/4", X 1" Lg.) «vvviriiiiiiiiiiiiieiananeannans 1
13 1825044 Chain#40x 32 LINKS ..o vuuiiiiiiiiiniiiiii i 1

1825045 Connecting Link#40 ... ..ottt 1
14 o/L Bolt (1/4" NC X 7-1/2", HEX) ...t eiiiiiiiiiiiiiiaieaeenenes 2
15 o/L Washer (1/4", LOCK) ..ot vvviiiiiiiiiiii e 2
16 O/L Nut (174" NC, HEX) vovieeiiiii it eneaas 2
17 1825160 PTO Protector (50962) .........ovvnviieiniineerninneeeennns 1

1825159 PTO Protector (18346) ...........covivrreernnnnnenennannn 1




MODEL 50146

ITEM PART NO. DESCRIPTION QTY
1 1825143  Plastic BUShING . ..ot e 1
2 1825144  Rotation Worm (CIOCKWISE) ... oivir ot 1
3 1825145 Plastic Bushing ... 1
4 1825146  Support Rotation Worm ..., 1
5 1825036  Upper Rotation Tube. ..., 1
6 1825037  Handle . ... 1
7 1723559 RubberHandle ..........o i 1
8 O/L Pin (3/16" x 3-3/4" Lg., Hair) ....... ... . i, 1




BOLENS 46 INCH SNOWTHROWER

FRONT MOUNT BOLENS 1400/1402/1600

ITEM PART NO. DESCRIPTION QTY
1 1825108 PTODriveShaft(Male) ........covviiiiiiiiiiiiiiiinnnn... 1
2 1730215 PTO Drive Shaft (Female) ..........coiiiiiiiiiniiinnnnn, 1
3 o/L Key (174" x 1/4" X 1-1/4") oottt ii it 1
4 o/L Bolt (174" NC X 2", HEX) s oo e v et iiiiiiiiieie s 1
5 Oo/L Nut (174" NC, Nylon LOoCK) ....vviiiiiiiiiiiiiiiiiianennn 1
6 1825050 SuppoOrtFrame ...........uiiiiiiinniirineeeennerenanneens 1
7 O/L Bolt 378" NC x 1™ HEX) .isscsisinsinsassrivsnsosiosmeanneis 2
8 O/L Washer (7/16" Hole Dia. Flat) . ........oiiiiiiin it 2
9 o/L Washer (3/8", LOCK) ... vvietiie i iiie e iiiiie s 2

10 Oo/L Nut (3/8" NC, HEX) ..c.civinsssinsnnssssmsssnssesnseossens 2
11 o/L Bolt (1/2" NC x 1-1/4" , HEX) . ... cviiviiiiiiiii i 2
12 o/L Washer (172", LOCK) . .o vvvitiii e iiiiiiiiaeeens 2
13 o/L Nut (172" NC, HEX) oiiiiii it 2
14 Oo/L Bolt (578" NCx 2", HEX) s . s srewsuswvsnisimnsmsmeossmensssras 2
15 O/L Nut (5/8" NC, Nylon LOCK) .....iiiiiiiiiiiiiiiiiieinnnn 2
16 1825049  TUrNbUCKIE . ..ot i i it it 2
17 o/L NUE (174 NC, HEX) et e 2
18 1825048 SPRING s mmimsnemmeoemsmassessssnssaseisssssssinespesevsws 2
19 1735407 Lifting ArM .o isiscivivsavsviosescnsmigsivessmasnsevymessms 1
20 1729947  Adjustable Lifting Connector ............cociiiiiiiiiiin. 1
21 O/L Bolt (172" NC X 2-1/4" , HEX) o evvii i iiiiiiiiaeeee e 1
22 o/L Nut (172" NC, Nylon LOCK) ....voviiiriiiiiie i 1
23 o/L Bolt (172" NC X 8", HEX) s asviwssoininimasnsanomensgnsviesis 1
24 O/L Nut (172" NC, Nylon Lock) ......ovviiiiiiiiiiiinnn, 1
25 1825038 Handle SUPPOrt. ..vutni i i i i 1
26 O/L Set Screw (3/8" NC x3/8", Allen) .......ccovvviiiiiiiininnn. 1




MODEL 50146

FRONT MOUNT ‘BOLENS

1700/1800/1900/2000
ITEM PART NO. DESCRIPTION QTY
1 1825112  SupportBracket L.H.......coiiiiiii ittt 1
2 1825113 SupportBracket R H. .......ciiiiiiiiiiiiii i, 1
3 Oo/L Bolt (3/8" NC X 1", HeX) . oo vie it iiiiiiiiiiieeieeeaenann, 2
4 O/L Washer (7/16” Hole Dia., Flat) ..........ccooiiiiiiiniannn., 2
5 o/L Washer (3/8"”, LOCK) . .o cvieeiie it iiiii i iiiie s 2
6 O/L Nut (3/8" NC, HEX) .ovvtiin ittt e eiiaanns 2
7 O/L Bolt (172" NC X 1", HeX) v e it iiiii e iiiiiee e ciiaaaens 2
8 Oo/L Washer (172", LOCK) . oottt eee s 2
9 O/L Nut (172" NG, HEX) v vttt ittt ii i iienns 2
10 O/L Bolt (172" NC x 2-1/2", HEX) v o v cveie i iiiiieceiiiannn 4
11 O/L Washer (1/2%; LOCK) : s o i wiwos s simssmanesssainssimsssnsmesss 4
12 o/L Nut (172" NC, HeX) . oviiiiiee i eeeann 4
13 1825049  TurnbUuCKIE. . ..vit i i ettt 2
14 O/L Nut (174" NC, HeX) .ottt eiaann 2
15 1B25111  SPFIMG o sioimiwswaionsinss o simsosssnsvisssnesisssnsessess s 2
16 1825054  Spring SupportBracket ...........coo i, 2
17 o/L Bolt (3/8" NC X 1", HEX) + oottt iii e 2
18 o/L Washer (3/8", LOCK) . .ottt eiieaann 2
19 o/L NUt (378" NC, HEX) .uciviviviamevinssnissnninsnseasesasnas 2
20 1825110 PTODriveShaft(Male) .......ccvvviiiiiiiiiiiiiiiinieann 1
21 o/L Key (174" x 1/4" X 1-1/4") oo i 1
22 o/L Bolt (174" NC x 2", HEX) .t vve it iiie i eeenn 1
23 O/L Nut (1/4" NC, NYIOHW LOCK). - wroeweme ssamsmusssmasssssnicsn 1
24 1825116 PTO Guardof Tractor.......c.ovviviiiiniiiiiiiiiiiinanennn 1
25 O/L Bolt (5/16" NC X 3/4", HEeX) .« e v ie et iiiee e 2
26 O/L Washer (5/16", LOCK) ..ttt ceeieeaenen 2
27 o/L Nut (6/16" NG, HEX) iwivmenwinmmensmsssonesosssnss ssossssi 2
28 1825038 Handle SupportBracket...........cooiiiiiiiiiiiiiinnannin. 1
29 o/L Set Screw (3/8" NC x 3/8", Allen) ....covviiiiiiiiinnannnn. 1




BOLENS 46 INCH SNOWTHROWER

ITEM PART NO. DESCRIPTION QTY
1 1825137 Base and Deflector Assembly ...t 1
2 1825138 KNOD e 2
3 Oo/L Washer (3/8" Hole Dia., Flat) ........ccocoiiiiiiiiii... 2
4 O/L Washer (7/16" Hole Dia., Flat) ..........cooiviiiiiien .. 2
5 O/L Bolt (5/16" NC x 1-1/2" Lg., Carriage) . .......ccovvvueenn.n. 2
6 o/L Nut (5/16" NC, Nylon Lock) .....ooiiiiiiiiiiii e 2
7 1825139  Hand GUArd ....ovuiiii it 1
8 O/L Bolt (1/4" NCx:3/4" g, HEX) .. .covioemsmesmsanss snsasnssns 2
9 O/L Washer (5/16" Hole Dia., Flat) ......... ..., 2

10 O/L Washer (1/4" NC, LOCK) . ..ot i 2
11 O/L Nut (174" NC, HEX) o ii ittt 2
12 1825140 Retaining Plats .. ..vsmsesiosnsssanirpsasanersenuomsoommsms 4
13 o/L Bolt (1/4" NC x 1/2" Lg.,, Hex) .o 6

Oo/L Bolt (1/4" NC x 3/4" Lg., HexX) .....oviiriiiiiiiiiinnnn 2
14 o/L Washer (1/4", LOCK) .« oottt i 8
15 o/L Nut (174" NC, HEX) + vttt e e e 8
16 1825142 NYIGN RiNG ccios caemems imemacsmecnsmsmssmanseos rossins posme 1




WORM GEAR (Clockwise)

MODEL 50146

ITEM PART NO. DESCRIPTION QTyY
1 1825011 QilSeal CR9818. ... . iiiiiiii ittt iiinneaeaenn 3
2 1825012 Bushing 1" .o i ittt iiae s 3
3 1825013 Bearing ...civuiniiiiiiiin ittt s 1
4 1825014 WormR.H.Rotation..........ccoiiiiiiiiiiiiiiiiiinnnn. 1
5 1828027 Pil 14" :uivessssivinsnsssoosanniossossnseioseesaossssssss 1
6 1825015 Washer13/8" Dia. .....viniiiiiiiiiiiiiiieiiiiianenrnnanns 1
7 1825016  BuUShing 7/8" ..ottt it i 1
8 1825017  INPULt CAP +tviit ittt ittt e 1
9 1825021 COVEE RiH. « ioaissismemussis gawsimssoisnsessunsseanessesssenses 1

10 1825023 Washer 1-1/2" Di@. .o iiiiiiiiiiii e 2

11 1825022 Brass Gear #65 R.H. Rotation (Clockwise) .................. 1

12 1825024 Cover L.H. .o i i e 1

13 1825135 COUPING /8" «vuvwsmusmsmssmensmessnsssssessssmsesesssss 1

14 1825019  Breather 1/8" ... ciiiiiiiiiiiii it 1

15 1825018 InputShaft ..o i e 1

16 o/L Hex. Bolt 5/16" NC x 1-1/4" Lg. Gr. 5 w/Lock and Nut........ 2

17 O/L Hex. Bolt 5/16" NC x 2-1/2" Lg. Gr. 5 w/Lock and Nut....... 4

18 1825026 OULPUESHAft v cimesniniessiraesimasaensssessnsssssnasess 1

19 1825025 Woodruff Key . ...t it i ii et caas 1

20 1825136 . Plug Level 1/8" NPT ... ittt iiiiia e iiiiianaans 1




BOLENS 46 INCH SNOWTHROWER

IMPORTANT

IMPORTANT

USE SPECIAL AUGER
SHEAR 80T ONLY

USE SPECIAL FAN
SHERR ROLT QWLY

ONE TMD UP ONE END DOWN

N

12

OWE END UP. ONE END DOWN

PUACER UN EN BAUT,  UN EN BAS /

USE SPECIAL AUGER USE SPECIAL FAN
SHEAR BOLY OWLY SHEAR BOLT ONLY
(onoog

UTILISER UN  BOULON
SPECIAL SEULEMENT

UTILISER UN  8OULON
SPECIAL SEULEMENT

Nt - va

110

1825165 - Located on Right Rear
Corner of Collector Housing

4\ DANGER

-}‘L("vx.c-*

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP PEOPLE AND CLOTHING
WELL CLEAR
DO NOT OPERATE WITHOUT—
* ALL DRIVELINE TRACTOR AND
EQUIPMENT SHIELDS IN PLACE
* DRIVELINES SECURELY
ATTACHED AT BOTH ENOS
* DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE

TRANSMISSION ROTATIVE
CARDAN

TOUT CONTACT PEUT
CAUSER LA MORT
TENIR VETEMENTS ET
PERSONNES A LECART

NE PAS OPERER SANS—

* QUE TOUS LES PROTECTEURS
OU TRACTEUR. DE L EQUIPEMENT
ETDE LARBRE A CARDIN SOIENT
EN PLACE

* L ARBRE A CARDIN FIXE
SOLIDEMENT A CHAQUE BOUT

* QUE LES PROTECTEURS
TOURNENT LIBREMENT SUR

LARBRE A CARDIN ™

Located on PTO Guard

1825161

AVOID INJURY FROM
ROTATING AUGER
KEEP HANDS. FEET AND
CLOTHING AWAY

POUR EVITER DES
BLESSURES GRAVES
GARDER LES MAINS, LES PIEDS ETLES
VETEMENTS ELOIGNES DES VIS

87

One Placed on Each Side
Plate of Blower Housing

1825163

A WARNIN

1. FOR SAFE OPERATION FOLLOW ALL OPERATING
AND LAFETY PRECAUTIONS 18

EANUAL
zwn:nn_nm-nnmtmu

FAILURE TO FOLLOW SAFE OPERATING PROCEDURES MAT
REEULT (0 IRJURY.

1. POUR UR FONCTIONNEMENT SECURITAIRE SUIVRE
HWIR:‘(J:!HUI ET D€ BECURITE DARS.

MANUEL

2 SANDEN LES MAINS. PIEDS ET VETEMENTS ELOIGHER DES
ELEMENTS MOBILES DU MOTATIFE.

3 AVANT DE QUITTER LA MACHINE. BESENGAGER TOUTES
LES COMMANDES €7 ANBETES LE MOTEUR.

A ANAETEN COMPLETEMENT LA MACHINE POUR EFFECTLER
CENTRETIEN UAJUBTEMENT OU BESAGER CELLE-CL

5 WARDEN LES BENS ET AMINAUX A UNE BISTANCE
BECONTARE.

& SARDER TOUB LES ECRANS PROTECTEURS EN PLACE

NESUGER CECI PEUT ENTRAINEN 063 BLESSURES GRAVES

Located on Chute
1825162

1825167 - Located on Right Rear

Corner of Collector Housing

o

Before using:

- Qil level must be checked

- Fill with “AGMA No 5 EP "
extreme pressure oil

- Read instructions manual

IMPORTANT

IMPORTANT

Avant usage:

- Véritler niveau d'huile,

- Remplir avec de |'huile pour extréme
pression “ AGMA No 5 EP"

- Lire manuel d'instructions.

)

1825056 - Located on Right Rear

Corner of Collector Housing

& DANGER

TOAVOID SERIOUS INJURY:

KEEP HANDS OUT OF THIS
DISCHARGE CHUTE WHILE
ENGINE IS RUNNING

POUR EVITER DES BLESSURES
GHAVES:

GARDER LES MAINS ELOIGNEES
DE CETTE GOULOTTE LORSQUE

LE MOTEUR EST EN MARCHE

Located on Deflector Chute
1825164

IMPORTANT
Before using:

-0il level must be checked

-FHl with “AGMA No 5 EP "

extreme pressure oil

-Read instructions manual. 14

1825166 - Located on Right Rear
Corner of Collector Housing



MODEL 50146

11






